

## Parts List for the SC-1630 and SC-2436

Index No.	Part No.	Description	Size	Qty
	140023	Service Cart, Model SC-1630		
	140024	Service Cart, Model SC-2436		
1	TS-1482021	Hex Cap Screw	M6x12mm	32
2	TS-1550041	Flat Washer	M6	64
3	TS-1551041	Lock Washer	M6	32
4	TS-1540041	Hex Nut	M6	32
5	TS-1490021	Hex Cap Screw	M8x16mm	16
6	TS-1550061	Flat Washer	M8	32
7	TS-1551061	Lock Washer	M8	16
8	TS-1540061	Hex Nut	M8	16
9	SC1630-9	Metal Support		4
10	SC1630-10	Metal Tray (top)		2
	SC2436-10	Metal Tray (top 2436)		2
11	SC1630-11	Metal Tray (bottom)		2
	SC2436-11	Metal Tray (bottom 2436)		2
12	SC1630-12	Swivel Caster Assembly (includes caster and mount)		2
13	SC1630-13	Fixed Caster Assembly (includes caster and mount)		2
14	SC1630-14	Handle Assembly (includes handle and end mounts)		1
	SC2436-14	Handle Assembly (includes handle and end mounts)		1
	SC1630-HK	Hardware Kit (includes items 1 thru 8)		

